
Material Test Report 
Heat Code: JAF An Arneri-Forge Group Company 

13770 Industrial Rd. Houston. TX 77015 
ISO 9001:2008 Ceriified Sales: (713) 668-4421 Fax (713) 455-8366 

Mechanlcal Testing Other 
Test Lab AFG i MILL CMC-TEXAS 

Test Bar Size TEST PIECE j MHC 3020031 

HBW 163 - 163 j EF Y 

El9 1%) 31.0 : Fully Killed Y 

RR 1%) 58.0 

Tensile specimen Sira lin) ,493 

Tensile lkii) 81.3 

Yield lksi) 46.8 

PLESA ANAHUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 66-0 
54940 TULTITLAN, EDO, MEX 

No Weld repair perfomed. Chemical Rnalysis results shown are actual. Forgings are capable of passing 
hydro~tatic test compatible vith the appropriata rating. Elongation taken Erom e round specimen. A11 material 
rupplied under this order i r  certified to be free of mercury contamination and no meecury bsaring equipment war 
"sed in manufacturing, fehrication or testing. Yield atrength was determined using the 0 . 2 %  offset method. 
NO weld repair performad on this product. 
~roduct compliant vith and meats al1 requirements o€  ASTM A105 and vith dimensions to ASME 816.5 
Product compliant vith NACE MR0175, latest edition 

PO: 9805 1 sales Order: 91305 Line: 5 
ltem Code: 0151910101-0020~ 1 Qty Shipped: 10 
ltem DWC: FLG 10.00 0150 WN RF STD 
Supplier: CMC Supplier Heat: 3020037 

Certification No.: 199254 

Celtification Date: 1/27/2011 

Spec: ASTM A105/A105M-IlO)/ASME SA 105/SA 105M-(OBa) Section 11 Part A 

Elernent (%wt) Ladle Product EPCRA CASX 1 Element (Xwt) Ladls Product EPCRA CASt  
C carbon 0.20 : Cr Chroniun 0.11 4 7440-47-3 

nn ~angansra  1.08 J 1439-96-5 i Mo ~ o l y b d e n u n  0.03 

e ~ h o ~ p h o r o u i  0.010 j v vanadiw. 0.003 

S Sulphvr 0.022 ! Cb Colvnbiun 0.001 

Si s i l i son  0.24 iC.E. 0.43 

CU coppar 0.21 J 7440-50-8 j CuNiCrMa O ,522 

Ni l i i cke l  0.11 7440-02-0 j CrMo 0.142 

mir repon ir Irwied tn complhncedth Uie requimments of E N ~ O Z O ~  3.4 1 ISO 10174 3.1 .b Nicholas Tepovich - Metallurgic Lab Manager 


